
 

 

Pe
rf

or
m

an
ce

 M
an

uf
ac

tu
rin

g 
C

or
p.

 
71

6-
73

5-
35

00
 

pm
ck

ar
t.c

om
 

PM
-0

95
30

0 
EL

EV
AT

E 
JU

N
IO

R 
PE

D
AL

 K
IT

 
AS

SE
M

BL
Y 

IN
ST

RU
C

TI
O

N
S 



 

 

           PM-095300 Elevate Junior Pedal Kit Components 
INCLUDED WITH KIT   
ITEM # PART # QTY DESCRIPTION 

1 PM-095206 2 Extension Bar 

2 PM-095214 1 1/4-28 x 5 3/4" long Threaded Rod 

3 PM-095216 1 Bottom Plate 

4 PM-095217 1 Aluminum Throttle Bracket 

5 PM-095218 2 Pedal Mount 

6 PM-095220 1 Brake Clevis Bracket 

7 PM-095222 2 Clevis Pin Spacer Washer 

8 PM-117212 2 1" Pedal BASE ONLY 

9 PM-117216 2 1" Pedal Base CLAMP ONLY 

10 PM-17-4 1 4" long Brake/Throttle Rod (not shown) 

11 PC-1143 12 1/4-28 x 3/4 BHCS 

12 PC-1180Z 4 1/4-28 x 3/4 SHCS 

13 PC-1180DZ 2 1/4-28 x 3/4 long SHCS w/ head drilled 

14 PC-1270Z 2 5/16-18 x 1 1/2 long SHCS 

15 PC-2110 4 1/4-28 Nyloc Nut 

16 PC-2130 2 5/16-18 Nyloc Nut 

17 PC-3110 8 #12 SAE Flat Washer 

18 PC-3209 2 7/16 ID x .75 OD x .06 thick SS Washer 

19 PC-3235 2 .33 ID x .56 OD x .06 thick SS Washer 

20 PC-6137 2 5/16 dia x 1 21/32 long Clevis Pin 

21 PC-6141 2 3/32 x 1/2" long Cotter Pin (for item #20) 

22 PC-6149 3 1/16 x 1/2" long Cotter Pin (not shown, for item #27) 

SHOWN BUT NOT INCLUDED WITH KIT   
ITEM # PART # QTY DESCRIPTION 

23 PM-122010 1 MCP Master Cylinder 

24 PM-117218VI or V2 2 Billet Brake Pedal 

25 PM-117210 2 Foot Peg 

26 PM-100110 1 Steel Throttle Bracket 

27 PM-33 3 Clevis Kit 

 

BRAKE SIDE SHOWN, 
GAS PEDAL OPPOSITE 



 

 


